

CLIENT: ASAŞ Alüminyum Sanayi ve Ticaret A.Ş.
Rüzgarlı Bahçe Mah. Kumlu Sok. No.2 Asaş İş Merkezi,
Kavacık, Beykoz-İstanbul
34810
Turkey

Test Report No: QA-2655d-DW

Issue Date: May 13, 2026

SAMPLE ID: ASAŞ Alüminyum Sanayi ve Ticaret A.Ş. INOVA New Generation Insulated Sliding Systems

SAMPLE DESCRIPTION: Width: 6000 mm; Height: 2400 mm. See pages 5-9 for full description.

SAMPLING DETAIL: Test sample from ASAŞ Alüminyum Sanayi ve Ticaret A.Ş. was submitted directly to QAI.

DATE OF RECEIPT: Test sample was received on November 6, 2025.

TESTING PERIOD: Testing was conducted December 12, 2025 through December 17, 2025.

TESTING LOCATION: QAI Laboratories Ltd., Vaughan, ON, Canada.

AUTHORIZATION: Proposal QAI-1192 signed by Mahmut Emre Iskender on July 23, 2025.

TEST PROCEDURE: Testing was performed following the methods and requirements outlined in the following standards:
AAMA/WDMA/CSA 101/I.S.2/A440-22 NAFS – North American Fenestration Standard/Specification for windows, doors, and skylights.
CSA A440S1-19 – Canadian Supplement to NAFS.

TEST RESULTS:

Inova 76-Three Panel Sliding Door

Class LC- PG30: Size tested 6000 x 2400 mm (236.22 x 94.49 in) – Type SD

Detailed test results and product ratings are available on page 4.

CONTENTS: Test Report pages 1 through 26.

Signed for and on behalf of
QAI Laboratories, Ltd

Revised by

Monika Sanchez

Monika Sanchez
NFRC-certified Simulator

Jose Sanchez
Fenestration Reviewer